
POWER CAGE

DR002



7

8

9

10

11







5

Ltem  NO. Description Qty

1 Base Frame 1

2 Rear  Upright 2

3 Front Upright 2

4 Top  Frame 1

5 Carriage 4

6 Adjustable Handle 4

7 Rear  Bar  Holder 2

8 Front Bar  Holder 2

9 Gusset 2

10 Dip  Bar 1

11 Safety Bar 1

12 Dip  Bar 2

13 Pop  Pin 2

14 Dip  Grip 2

15 Guide Sleeve 16

16 Rubber  Foot 4

17 Plug RT50 8

18 Grip 4

20 Pin 4

21 Bushing 8

22 Turn and pull pin w/ Knob 4

23 Chain 4

24 Hex  Bolt M10*20 8

25 Hex  Bolt M10*25 8

26 Hex  Bolt M10*75 8

27 Hex  Bolt M10*70 4

28 Nut M10 16

29 Washer  φ20 48

30 Hex  Bolt M12*60 4

31 Nut M12 4

32 Washer  φ24 8

33 Spring 4

34 Hex  Bolt M10*120 4

36 Long Nylon Plate 2

37 Flat Head Cap Screw M6×12 8

38 Rubber Cushion 6



9 27 29 34 29 34 4 29 29 34
34

9

27

17 28 28 27
28

29
15

7 15
5

23
22 18 13

6 10
29

15 26

12
38 14

22 5 2

8

24 15 20 33 32 30 21 12 14

24 2244
29 24 24 29

2288
24 28 24

28
37

29

36

11

31

2

3
25 2

3
25

25
17

25
29

29

17
16

16
17

16
17

1

16

6



7



8



9



10



11


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



